DTOMEI/ 20264E028 M21K34

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

"m Titanium Muffler System % g: |'7 A :/ > 7‘\)1/ _775_
FA20 86/BRZ/FR-S =FA24 GR86/BRZ

Ti Racing TITANIUM SINGLE MUFFLER for FA20 86/BRZ/FR-S = FA24

g 441014

(PART NUMBER)

Ba TOYOTA 86 (ZN6) / GR86 (ZN8)
- SUBARU BRZ (ZC6 / ZD8)

(APPLICATION) SCION FR.S

HZAREE srxskkkksiskkkrkk2p

English skkskkskskskskaskskskskk 7p

O " DK AEE R(GRATHLERELZEL

OrIZEHHE, SUBARUDFEITY 2B MREME LA THELZSW
OAETMYMFIFHRLRIFREL TS
OHFEHRTHYMITESNDEEEEREEL T BERABELIZSN

TOMEI 12D BB EIFHYMNESTEVET,

TOMEI Ti RACING F2=") LY 75— [EHY —F v EDETH . BELCHINREFHLIALERIC
HRMBEETDYIS—TY,

@Please carefully read this manual prior to installation.

@Please also refer to the TOYOTA, SCION and SUBARU Service Manual with this Manual.
@ After the installation has been completed please keep this manual for future reference.
@If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

TOMEI Ti RACING Titanium Single Muffler is engineered to deliver impressive power gains alongside exceptional
weight reduction.
Enjoy the pure performance exhaust system designed with a focus on competition use.




BRES TRoms/SmErfioTarERAELTESN, OREZREOKETT .

A ISATA (1) ( (

A INA4TB (1)
D O

|
HFALLH— (1) FALUHF—UF () AL A — SRS 5— (1)
3
@l]]]liﬂ]][ﬂlﬂﬂ]]ﬂ (T =
U
ISV UMIVE ISV UMIVE e
M8 L=22 (1) M8 L=35 (2) 257 vkM8 (3)
/\
AT
O — )
ARk (1) AT (4) 55T UK @)

o> oo __

YOVRLTa—H3—1) M6 RAARILE (1)
6ALVTF (1) RILF R L—RAR—Z (1)

WY IFICRELGCTIRRE

IVDOVEBRAIE—-RX  MLILUF  EHEEE

A =
BA R EEFHERNE T, F—F b O E AL AES BRI R THAL THEL,
RS OB B DI 2 =B LA, RO BT R H TR T,
WIS TS BB DR 5 OO EEL, RBBEUT I ERET SRR HYET
B ORI, B TR, REREFEAUANE, IS LAY BB TS,
BOOALEESHNL. RERIOTAR) T 1XTHENTLEESLY,
KIS =t B AR Y d CGHE R DIE T h B g Y ET,

Az
= =
BARGZORYMFEIVOURUI OV I —LANRATRETIT TS, L
WG REICLDEFMOHE - K KA HAIRRIENH A=, T, &K FEAEMAEELS K S
BEENAH A0, BRIBEE RO IY T EHERICIT TS,




1.#MEINFY—XFTI75—OHTYHL
/A coeRET I 0RERTIETT. SBOEALEEA AL, DTEREREESBRL TS,

1. 1\ T) = A FRIFFERYHN T,
2. AR IST—EEA—F1—TERYHNT,
3. MEDIKEAH R YN EEBERID AT ITS— N\ H—2BERYNT

2. TOMEI Ti Racing FA="9 LI I75— DY T+
(REBROERCER]

FEHEOBAHDOEREFRIEITRDBEYTY ,

<FvhARRAERBERERHET TRV >

@D [A 4 TA ® [552T/32F [ 25.0N-m (2.6kgf-m) ]

@ [ (>4 JB 9 [RT)F

@ [AAFALoT— 0 [FALoH—"oF

HOREETSTS D [F AL — "o Foi—

[ ® [252HRIUF M8 [=35mm YO RLTa—H—

| ® [55>> 5k M8 [ 20.0~28.0N*m (2.0~ 2.9kgf-m) ) Y [REARILE M6 [ 8.0~12.0N-m (0.8~1.2kgf—m) ]
| @ 252 HRILE M8 L=25mm




(5% FIE]

1. AUIATAEFBH Ry RIL-FyrZERL. it~ REAT S,
DB, ZIAEDINA TRy A—H EEZF(CHBESTY T3,
KABHRT YN (EBMBER@) -M8TSU UL (EEFMBERG) M85 oFH vk (EBMER®) EH,

2. A UINATBIZYTUTNIREBL, BINATDRT VT 79I MBERENFETICHED LI
AU ISMMTAIZELRAL , RIS IS—N\UH—ERYFIT5,
XEABISVTNUF (EEMER®) FEA.

3. AMUHYALUY—ZOZVTINUREEL, AT 79O RB RN ETIZHES LS,
A INALTBIZZELRAL,
XAFBITUTINUR (& ?Euﬂél.)ﬁﬁﬁo

A ALY —ASSYDTLRI—IMNETIKDLIIZLTTSELY,
4 AL G —INURITH ALY —FN\—ZEYT T, HALY—IZEEZDITHRVNKSITEELAENS,
HEEMEROREEZSEIZRIS—N\H—IZERYfTIT5,
XABH ALY —N\UR(EBMBEROD) - ALY —N\URSNA— (ERBRBRID) 750K ILEMS
(BEBEMBRD) 7500 VI8 (EBMER®) EH,

5. FEDVIT IV RITEELEAL, BN SIRICAFEDZEIT,

NIV (BTS2 PFyMBERS [20~28N-m(2.0~2.9kgf-m)]
95T INURERS [25N-m(2.6kgf-m)]

6. AUINATAB, ALV —DRT)U T T BEIZRTIVTEBRYF TS,
MBRTULY EEMERO) A,

7. BEITEL, HIOURLTa—S— 0O EITS,
XMAB Y YR Ta—H— (EBEAMERID) .
RATRILIME EF A E X)) /.

#ITRILY [8~12N-m(0.8~1.2kgf-m)]

8. NyT—TAFREHFZEEYFIT5,

A s
CBARRERED V)T IUARR, FieDHEWELFHEZL THLARFEOZTITHo>TLESLY,

BE. BEREREICKYFREIIT I ANFoNGEWGE (L. AREQERY 4RIV SN E<EEE ISR D,
AmDEFIVT I RAERERLIZE . RfHLTIZEY,

RIS—ITHRBENMITBLIRETHEAT DL, BN LRITORREZVET,
Mt &IE, BT BRAEEIT > TS,

CRE-ERKRIZKY VT - NUN—DB TSR REEAHYET
WEITHC BERXREITO>TZEY,

Az

= 1

HOURLTA——FRMYM F-FE. BRETETHHENTTEL, SBEABIEDREEELAHYET
HOURLTaAY—DREIE. 75— AZIRETITOTT &L,



3. YT DHERE
L& ERISF AL D BERRT 5,
2IVUVERBL. TARYL Y hBKI2500rmmiZEE TEIERE L IF . FRRHL OCREENGUONERT 5.
JIEEHETL. BESARN CREENEVAEET 5.

A g
= R

- BAOFENHDHEMEREDIET 1O, J%Jig%ﬂ&:b“#éﬁf%bﬁﬂﬁ@lﬁ&ﬁét&x HEZRIFEEIZIToTLESLY,
- FRENAAHDHE MRDETOHRARICLSPEERCIRRALLGYREIRTY .

- ETPICREERLBERESLISETERLEL, BRFT TSI,

- TOBTEBETIHEIE, XIF—N+ A X RETITSTEE, \

- BRDBEEFEENECTVDERIE, TVDUEERBET . EFEEIEBEEERBELIERITR TS,
300~ 500kmFEITEICKHEIBEBA DL, HERBANELNESRL, BLEDHZFL TS,

N

Y=y

- RREEELLE, BRI TRIU DU IS TR HDIEELNHYET )
HBEREITIODS YT 1UEHEREL MBI LTENRLDBEEYTAUT E1To TS,






KIT CONTENTS Below are the kit contents. The quantity of each items are noted in brackets ().

MAIN PIPE A (1) (

“I

|
SILENCER (1) SILENCER BAND (1) SILENCER BAND RUBBER (1)
)
@ lll ] (T Vo=
0! ©
FLANGE BOLT FLANGE BOLT FLANGEil;lUT M8 (3)
M8 L=22 (1) M8 L=35 (2)
cuuu D S
GASKET (1) SPRING (4)

) ¢ S—

OLT-SMOOTH-PAST

SOUND REDUCER (1) BUTTON BOLT M6 (1)
ALLEN KEY (1) BOLT SMOOTH PASTE (1)

REQUIRED TOOLS

*General Engine Maintenance Tools = Torque Wrench *Workshop Service Manual

A CAUTION

M This product is designed to be used for off road competition purposes only.

B This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If attempt was made to use this product
on another engine/car, other than specified, then you will risk damaging this kit and or the engine,
or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures ,
injuries or bodily harm.

A WARNING

M This product is to be installed, when both the engine and engine bay is cold.
M Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK EXHAUST MUFFLER

This manual only provides the simple instructions. For more details please refer to the vehicles

official service manual.

1. Disconnect the negative terminal of the battery.

2. Remove the exhaust main muffler and center exhaust pipe.

3. Remove the stock spherical gasket and the 2 hanger insulators from the right hand side of the chassis.

2. TOMEI Ti Racing TITANIUM MUFFLER INSTALLATION

[Tllustration of the mounting position of each parts)

The installation of the included parts in the kit is shown below.

<Kit Contents Torque Specs>

(1D [MAIN PIPE A ® [CLAMP BAND [ 25.0N*m (2.6kgf-m) ]

(2) |MAIN PIPE B 9 |SPRING

3) |[MAIN SILENCER 0) |SILENCER BAND

4) |GASKET ) |SILENCER BAND RUBBER

B |[FLANGE BOLT M8 L=35mm SOUND REDUCER
| ") [FLANGE NUT M8 [ 20.0~28.0N"m (2.0~ 2.9kgf-m) ] ) [BUTTON BOLT M6 [ 8.0~12.0N*m (0.8~ 1.2kgf-m) ]
(7)) [FLANGE BOLT M8 L=25mm




[INSTALLATION PROCEDURE]

1. Use the supplied gasket, bolts and nuts for fitting the Main pipe A to the catalytic converter.
Install the pipe with the stopper facing up.
¥ Use Gasket (Ref @) M8 Flange Bolt (Ref &) M8 Flange Nut (Ref®).

2. Fit the clamp band on the Main Pipe B, then keep the pipes parallel to each other so the springs
hooks will be aligned with each other. Do this before inserting the main pipe B to the Main Pipe A.
Then you fit the muffler hanger as well.

3% Use the supplied Clamp Band (Ref®)).

3. Fit the clamp band on the Silencer, then keep the pipes parallel with each other to align the spring hooks.
Do this before inserting the Silencer to Main Pipe B. Then fit the hanger as well.
3 Use the supplied Clamp Band (Ref®)).

A The mufflers Tomei Logo is to be installed facing down to the ground.

4 Place the Silencer Rubber onto the Silencer Band, and carefully install on the silencer body.
Then install onto the exhaust hanger. Contact with rough surfaces may damage the silencer.

¥ Use the supplied Silencer Band (Ref (D) & Silencer Band Rubber (Ref 1)) Flange Bolt M8 (Ref (7))
Flange Nut M8 (Ref ®)).

5. Check clearance and alignment at all parts and tighten the bolts/nuts starting from the front and to the rear.

TORQUE SPECS FLANGE NUT A/B M8 ((9&(@6) [20~28N-m(2.0~2.9kgf-m)]
CLAMP BAND (®) [25N-m(2.6kgf-m)]

6. Attach the joint springs to all the spring hooks on the slip—joint connections.
3 Use the supplied Spring (Ref(®) and refer to the illustration for each position.

7. If needed you can then install the sound reducer.
3% Use the supplied Sound reducer (Ref?) and Button Bolt M6 (Refd3)

TORQUE SPECS [8~12N-m(0.8~1.2kgf-m)]

8. Reconnect the negative terminal of the battery.

A CAUTION

*Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. If the clearance isn't enough,
loosen the bolts on the catalytic converter side to adjust the clearance, then tighten the bolts properly.

= After fitting, please check that there are no signs of oil, dirt so as not to burn them later when
the car is running.

= After fitting the exhaust, you should check if the rear bumper will be at risk from heat from the pipe.
You may need to add extra heat shield protection on the rear bumper.

A WARNING

*It is highly recommended not to use the sound reducer when using the car for high speed/ hard
driving as it may cause failure.

*Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns or injuries.



3. INSTALLATION VERIFICATION

1.Check again the vehicle that there are no parts interfering with any other components.

2.Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3.After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

= Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.
» Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.
» If there is anything felt abnormal when driving please stop immediately and check the car over.
= When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.
= If any parts are lost or have fallen off then does not restart the car until the missing parts can be
replaced properly.
*Check for exhaust gas leakage, and tighten all the bolts / nuts to the specified torque again
after the initial 3007500 km.

A CAUTION

* The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

10



11



TOMEI POWERED .
BIABH FE/VT—F

T194-0004 FREHETATERRS—4—27
TEL: 042—795—8411 (%)
FAX: 042—799—7851
http://www.tomei-p.co.jp

CORRIEADDIEY T IEELEDTHRIT EE~BRENLET,
EXFME: A~ WIEB. EXFH%EMR)9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

Ti Racing FA=r9 L4 )L T5— FA20 86/BRZ/FR-S *FA24 GR86/BRZ ERi#kiiBAE 20264028 M21K34
Ti Racing TITANIUM SINGLE MUFFLER for FA20 86/BRZ/FR-S * FA24 GR86/BRZ INSTALLATION MANUAL 2026.2 M21K34-0

12



